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说    明
        用户订购零部件时请参考本册，若与实车不同之处，以实车为准。如欲知某零部件的名称、件号和装配关

系，可按零部件的形状，在有关的插图中查找，可知其装配位置。然后按图上的序号在相应的表格中即可查找
到该零部件的名称、件号和数量。如有更改，恕不另行通告。

F dForeword

  Please make reference to this book when you plan to purchase the parts. Any difference against
the real MINI-TILLER, please do as per the real. TO get information concerning a certain
component part, first locate, by its shape, the part in the illustration which show its fitting
position, then find out the reference number of that part and look it up in the corresponding
table where all information about the part are provided, such as the name, part number, quantityp p , , p , q y
and/or its fitting relationship with other parts. Any modifications will not be informed ahead
of time.
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操纵部件 Control Parts
序号 物料号 件    号 中文名称 英文名称 数量
Ref No Part No Chinese Description Qty

1 11.106.002.0004 T0501007 合箱纸垫(168F中箱纸垫） Gear  Box  gasket 1

2 11 101 014 0354 T0501001 扶手座/黑色 Handle Seat Comp 1

操纵部件 Control Parts

2 11.101.014.0354 T0501001 扶手座/黑色 Handle Seat Comp 1

3 GB/T 97 平垫圈 8 Washer 8 4

4 GB/T 93 弹簧垫圈 8 Spring Washer8 4

5 GB/T16674/M8*25/蓝白锌 六角法兰面螺栓 M8×25 Hex  Bolt M8×25 4

6 11.101.013.0001 T0501100 锁紧手柄借用1100 High And Low Lock Comp 16 11.101.013.0001 T0501100 锁紧手柄借用1100 High And Low Lock Comp 1

7 11.101.026.0005 T0501006 扶手架塑料盖板/红色 Handrail Cover Board 1

8 GB/T 5789 六角法兰面螺栓 M6×16 Hex  Bolt M6×16 1

9 11.101.009.0953 T0501002 扶手架/带支耳/黑色 Handle bar assy 1

10 11.101.002.0007 T0302500 油门拉索 Throttle Cable Comp 1

11 11.101.031.0005 T0302600 蜜蜂款油门开关Φ25 Shut Down Swith Comp 1

12 11.101.001.0001 T0302005 胶手把Φ25/黑色 Handle Grip 2

13 11.101.028.0009 T0302400 熄火开关/1.1M英文 Shut Down Switch Comp 1

14 T0302010 卡簧F Clip F 1

15 11 101 005 0006 T0302009 离合手柄/黑色/借用500 T b i H dl 115 11.101.005.0006 T0302009 离合手柄/黑色/借用500 Tebsioner Handle 1

16 12.015.031.0001 T0302011 防转销轴8×28 Pin 8×28 1

17 11.101.007.0013 T0501005 离合拉索 Tensioner Cable 1

18 11.101.068.0001 拉索线卡/φ25/黑色 4

19 GB/T 5782 六角螺栓 M16×140 Hex Bolt M16×140 119 GB/T 5782 六角螺栓 M16×140 Hex  Bolt M16×140 1

20 11.101.017.0151 T0302800 换档杆组合/500/蓝白锌 Shift Lever 1

21 11.101.047.0002 T0302001 档位指示架/借用500/蓝白锌 Gear Position Indication Stand 1

22 GB/T 5789 六角法兰面螺栓 M6×12 Hex  Bolt M6×12 2

23 GB/T 882 销轴 5×25 Pin 5×25 2/ 销轴

24 GB/T 91 开口销 1.5×20 Splitpin 1.5×20 2

25
26
27
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传动箱部件（2前1倒）Gear Box Parts
序号 物料号 件    号 中文名称 英文名称 数量

Ref No Part No Chinese Description Qty
1 11.106.001.0011 T0502001 传动箱/铁红 Gear Box 1
2 12 009 001 0001 GB/T 276-94 轴承6002P6 Bearing 6002 2

传动箱部件（2前1倒）Gear Box Parts

2 12.009.001.0001 GB/T 276-94 轴承6002P6 Bearing 6002 2
3 11.102.007.0004 T0303018 主轴借用500 Main Shaft 1

4 11.102.067.0001 T0303019-2FR 主动双联齿借用500 Two-throw Gear 1

5 11.102.023.0004 T0303014 副轴借用500 Counter Shaft 1
6 T0303017-2FR 衬套F1 Bush F1 1
7 11 102 039 0001 T0303016 2FR 二档从动齿轮借用500 Th 2 d D i G 17 11.102.039.0001 T0303016-2FR 二档从动齿轮借用500 The 2nd Driven Gear 1
8 11.102.057.0002 T0303015 一档从动齿轮借用500 The 1st Driven Gear 1
9 12.009.001.0132 GB/T 276-94 轴承6202P6 Bearing 6202 3
10 11.106.012.0005 T0503020 拨叉轴 Shift Fork Shaft 1
11 11.103.013.0003 T0303022 拨叉借用500 Shift Fork 1拨叉借用
12 11.106.044.0001 T0303011 主动链轮轴借用500 Driving Sprocket Shaft 1

13 11.102.017.0002 T0303012-2FR 倒档双联齿借用500 Double gear, reverse gear 1

14 11.106.043.0001 T0303010 主动链轮借用500 Driving Sprocket 1
15 T0303009 衬套I Bush I 1
16 11 106 008 0002 T0303008 传动齿轮借用500 Driving Gear 116 11.106.008.0002 T0303008 传动齿轮借用500 Driving Gear 1
17 11.106.032.0021 T0303007 垫片17.1X27X1 Backup Plate 1
18 12.009.001.0151 GB/T 276-94 轴承6203P6 Bearing 6203 1
19 12.009.001.0040 GB/T 276-94 轴承6005P6 Bearing 6005 1
20 11.106.041.0002 T0502002 从动链轮轴 Driven Sprocket Shaft 1
21 11 106 042 0001 T0303005 从动链轮借用500 D i S k t 121 11.106.042.0001 T0303005 从动链轮借用500 Driven Sprocket 1
22 12.009.001.0192 GB/T276-94 轴承6205 Bearing 6205 1
23 12.015.028.0021 T0303100 油封B（25X41X9.5） Oil Seal B 1
24 12.015.028.0020 T0303200 油封A（25X52X9.5） Oil Seal A 1

25 GB/T 893.1-86 孔用挡圈52 Check Ring 52 1/ 孔用挡圈 g
26 11.120.040.0005 T0303002 油塞B Oil Plug B 1
27 11.120.040.0004 T0303001 油塞A Oil Plug A 3
28 11.120.105.0001 T0303025 注油螺塞 Oil Hole Plug 1
29 GB/T 16674 六角法兰面螺栓M6×20 Bolt M6×20 1



传动箱部件（2前1倒） Gear Box Parts
序号 物料号 件    号 中文名称 英文名称 数量

Ref No Part No Chinese Description Qty
30 12.015.028.0004 T0303400 油封12×22×6 Oil Seal 12×22×6 1

31 GB/T 893 1-86 孔用挡圈35 Circlip 35 1

传动箱部件（2前1倒） Gear Box Parts

31 GB/T 893.1-86 孔用挡圈35 Circlip 35 1

32 12.015.028.0005 T0303300 油封15×35×7 Oil Seal 16×35×7 1
33 11.106.024.0005 T0303013 衬套C Bush C 1
34 11.106.024.0003 T0303006 衬套D Bush D 1
35 11.102.071.0002 T0303031 O形环39×2.6 O-ring39×2.6 1
36 11 102 071 0001 T0303030 O形环43 5×2 6 O i 43 5×2 6 136 11.102.071.0001 T0303030 O形环43.5×2.6 O-ring43.5×2.6 1
37 11.102.070.0001 T0303029 封油板 Oil Stopper 1
38 11.106.045.0001 T0503026 盖板 Cover Board 2

39 GB/T 16674 六角法兰面螺栓螺栓M6×12 Hex  Bolt M6×12 3

40 GB/T 70.1-2000 内六角圆柱头螺钉M6×10 Hex  Bolt M6×10 640 GB/T 70.1 2000 内六角圆柱头螺钉M6×10 Hex  Bolt M6 10 6

41 11.106.032.0011 铝垫片12×20×2 Washer 12×20×2 1

42 11.120.102.0005 放油螺栓M12×1.5×15 Hex  Bolt M12×1.5X15 1

43 11.120.104.0001 T0303021 压簧 Sping 2
44 GB308-89 钢球 SΦ6.35 Steel Ball SΦ6.35 2
45 GB/T 29 开槽平端紧固螺钉M8×12 145 GB/T 29 开槽平端紧固螺钉M8×12 1
46 11.106.017.0004 T0503003 链条(56节） Chain(56 Joints) 1
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旋耕部件 Rotary Tiller Part
序号 物料号 件    号 中文名称 英文名称 数量
Ref No Part No Chinese Description Qty

1 11.110.007.0028 T0904004 旱地旋耕左弯刀片/黑色 Left  Rotary  Blade    11

2 GB/T93 弹簧垫圈 10 Spring Washer10 24

旋耕部件 Rotary Tiller Part

2 GB/T93 弹簧垫圈 10 Spring Washer10 24

3 GB/T6170 六角螺母 M10 Nut M10 24

4 11.110.012.0031 T0504200 3+1副刀筒/黑色 Subsiduary Blade Holder Comp 2

5 GB/T16674 六角法兰面螺栓 M8×45 Hex  Bolt M8×45 2

6 GB/T5783 螺栓 M10×35 Hex  Bolt M10×35 246 GB/T5783 螺栓 M10×35 Hex  Bolt M10 35 24

7 GB/T97.1 平垫圈 8 Washer 8 2

8 GB/T93 弹簧垫圈 8 Spring Washer8 2

9 GB/T6177.1 六角法兰面螺母M8 Hex Nut M8 2

10 11.110.007.0029 T0904005 旱地旋耕右弯刀片/黑色 Right Rotary  Blade    11

11 11.110.007.0033 旱地旋耕左短弯刀片/黑色 1
12 11.110.014.0008 T0504100 3+1主刀筒/黑色 Primary Blade Holder Comp 2

13 GB/T882 销轴 8×43 Pin 8×43 2

14 12.015.006.0002 T0306013 卡簧B Clip B 2

15 11 110 007 0034 旱地旋耕右短弯刀片/黑色 115 11.110.007.0034 旱地旋耕右短弯刀片/黑色 1

16 11.110.001.0350 T0304100 圆刀盘(选配)/亚光黑 Circinal Cover 2
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安全防护罩 Safety Shied
序号 物料号 件    号 中文名称 英文名称 数量
Ref No Part No Chinese Description Qty

1 11.117.001.0061 T0306007 皮带护罩/威马红 Belt  Protector 1

2 GB/T 5287 大垫圈 6X22X2 Washer 6 3

安全防护罩 Safety Shied

2 GB/T 5287 大垫圈 6X22X2 Washer 6 3

3 GB/T16674 六角法兰面螺栓 M6×10 Hex bolts M6×10 2

4 GB/T16674 六角法兰面螺栓 M8×25 Hex bolts M8×25 1

5 GB/T 5287 平垫圈 8×28×3 Washer 8 1

6 11.120.022.0008 T0306200 主动皮带轮（76.2）/银粉漆 Driving Pulley     16 11.120.022.0008 T0306200 主动皮带轮（76.2）/银粉漆 Driving Pulley     1

7 11.120.023.0004 T0306006 三角皮带 V-belt 17×963 2

8 GB/T16674 六角法兰面螺栓 M6×12 Hex bolts M6×12 2

9 GB/T16674 六角法兰面螺栓 M8×16 Hex bolts M8×16 2

10 11.120.080.0001 T0505006 连接板组合（蓝白锌） Connecting Plate 1

11 GB/T16674 六角法兰面螺栓 M8×12 Hex bolts M8×112 2

12 11.120.078.0002 T0306006 皮带护架C V-belt Guard  C 2

13 11.120.078.0001 T0306004 皮带护架B V-belt Guard  B 1

14 11.120.062.0002 T0306017 张紧轮扭簧 Torsion–bar Spring 1

15 11.120.048.0004 T0305004 张紧轮拉簧 Tensioner   Spring 1

16 11.120.019.0005 T0306800 张紧轮组合 Tensioner Jointing 1

17 11.120.078.0003 T0306006 皮带护架A V-belt Guard  A 1

18 11.120.021.0008 T0306300 从动皮带轮组合/银粉漆 Drive  Pulley Comp 1

19 GB/T16674 六角法兰面螺栓 M8×20 Hex bolts M8×20 119 GB/T16674 六角法兰面螺栓 M8×20 Hex bolts M8×20 1

整机连接件
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整机连接件 Joint Part
序号 物料号 件    号 中文名称 英文名称 数量
Ref No Part No Chinese Description Qty

1 11.120.043.0002 T0306001  提手/黑色借用500 Handrail 1

2 GB/T 5787 螺栓 M8×16 Hex bolts M8×16 4

整机连接件 Joint Part

2 GB/T 5787 螺栓 M8×16 Hex bolts M8×16 4

3 11.120.005.0331 T0505005 发动机支架/黑色 Engine Bearer 1

4 GB/T 97.1 平垫圈 8×28×3 Washer 8 4

5 GB/T 93 弹簧垫圈 8 Spring Washer8 5

6 GB/T 6170 六角螺母 M8 Nut M8 46 GB/T 6170 六角螺母 M8 Nut M8 4

7 GB/T 97.1 平垫圈 10 Washer 10 5

8 GB/T 93 弹簧垫圈 10 Spring Washer10 5

9 GB/T 6177.1 螺母 M10 Nut M10 2

10 11.102.069.0002 T0505004 张紧轮支承轴 Take-up Tumbler Backing Roll 1

11 GB/T 6177.1 螺母 M10×1.25 Nut M10×1.25 1

12 11.120.042.0004 T0505001 铰链架/黑色 Hinge Comp 1

13 T0306012 卡簧C Clip C 1

14 11.114.005.0001 T0906022 阻力杆 Deep Furrowing Resistance part 1

15 GB882 销轴 8×43 Pi 8 43 115 GB882 销轴 8×43 Pin 8×43 1

16 GB/T 5783 螺栓 M10×55 Hex bolts M10×55 2

17 11.114.004.0005 T0505003 连接架/黑色 Connection frame 1

18 GB/T 6170 六角螺母 M10 Nut M10 2

19 T0306013 卡簧B Clip Ф2 119 T0306013 卡簧B Clip Ф2 1

20 11.114.002.0003 T0505002 带环销轴 Pin Spindle 1

21 GB/T 5787 螺栓 M10×25 Hex bolts M10×25 2

22 GB/T 16674 螺栓 M10×1.25×90 Hex bolts M10×1.25×90 1

23 GB/T 6177 六角法兰面螺母 M8 Hex Nut M8 123 GB/T 6177 六角法兰面螺母 M8 1

24 GB/T 97.1 平垫圈 8 Washer 8 1

25 GB/T 5782 螺栓 M10×70 Hex bolts M10×70 2

26 10.005.007.2005 E1100000（改型） 发动机 Gasoline Engine 1

27 GB/T 16674 六角法兰面螺栓 M8×40 Hex bolts M8×40 4
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挡泥板部分
序号 物料号 件    号 中文名称 英文名称 数量
Ref No Part No Chinese Description Qty

1 11.115.001.0453 T0504001 挡泥前支架黑色 Front Fender  Stand  Comp 1

2 GB/T16674 六角法兰面螺栓 M8×60 Hex bolts M8×60 1

挡泥板部分

2 GB/T16674 六角法兰面螺栓 M8×60 Hex bolts M8×60 1

3 11.115.001.0452 T0504004 挡泥后右支架黑色 Rear Fender  Stand  Comp（R） 1

4 GB/T 5787 螺栓 M8×20 Hex bolts M8×20 2

5 11.115.002.0502 T0505005 右挡泥板/本田红 Right Fender 1

6 11.115.002.0501 T0504002 左挡泥板/本田红 Left Fender 16 11.115.002.0501 T0504002 左挡泥板/本田红 Left Fender 1

7 GB/T16674 螺栓 M6×20 Hex bolts M6×20 8

8 GB/T 5287 大垫圈 6X22X2 Washer 6 16

9 11.120.076.0001 T0306015 减震胶套φ25 Rubber Sleeve 8

10 11.115.001.0451 T0504003 挡泥后左支架/黑色 Rear Fender  Stand Comp（L） 1

11 12.001.012.0035 GB/T 889.1 非金属镶件六角锁紧螺母 M6 Nut M6 8

12 12.001.005.0044 GB/T 6177.1 六角法兰面螺栓螺母 M8 Nut M6 1
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序号 物料号 件    号 中文名称 英文名称 数量
Ref No Part No Chinese Description Qty

1 GB/T16674/M10*25 螺栓 M10×25 Bolt M8×18 16

车轮总成 Lsmbdoidal Wheel Parts

1 GB/T16674/M10*25 螺栓 M10×25 Bolt M8×18 16

2 11.111.004.0005 T0905002 外轮辐（威马红 Spoke（L） 2

3 11.111.003.0001 T0905004 4.00-8轮胎(含内胎) Outer Rubber Tyre 4.0-8 2

4 11.111.002.0013 T0905005 内轮辐（威马红） Spoke（R） 2

5 11.111.001.0002 T0506001 4.00-8车轮轴/黑色 Wheel axle 25 11.111.001.0002 050600 4.00 8车轮轴/黑色 W ee e 2

6 GB/T882 销轴 8×43 Pin 8×43 2

7 T0306013 卡簧B Clip B 2

8 GB/T93 弹簧垫圈 10 Spring Washer10 16

9 GB/T6170 六角螺母 M10 Nut M10 16


